SADR 322

AAAAAAAAAAAAAAA












LB R E

T R OH

Ff R A A

JP3DE M EEHH H R
B R B

5 8 A2 TR Description g
1 (01020001 | =78 KUY, INNER BOOM WELDMENT 1
2 |[YHM105 SRR 5 SLIDE PAD 5 4
3 |GB2673-86 | N7 HYTSLIRETM8X20 [BOLT, M8X20 4
4 09031001 |4 & b R T Ry 44 SHAFT, EXTEND CYLINDER,ROD END | 1
5 |GB89. 1-86 |l 4 kg 32 SNAP RING 32 4
6 |GB894. 1-86 ai]" PERY 870 SNAP RING 70 2
7 101020002 | W% 2HAE SR BOOM SWIVEL ASSEMBLY 2
8 101010001 |78 Sk OUTER BOOM WELDMENT 1
9 |SF-2-4030 |#hE SHAFT BUSHING 2
10 09031002 | {H 4 i T /5 44 SHAFT, EXTEND CYLINDER, BASE END | 1
11 101010002 [ASiEyh &L E FAYE SHAFT BUSHING, LIFT CYLINDER 4
12 109031003 [ iE v HL 4 SHAFT, LIFT CYLINDER 2
13 |GB894. 1-86 é‘a‘*r } [& 35 SNAP RING 35 2
14 |GB97. 1-85 FLAT WASHER 10 9
15 |GB93-87 i LOCKWASHER 10 9
16 |GB5783-87 ﬁjJ‘%MMlOXZS SCREW, M10X25 2
17 (01010003 [ EYR) LOCK PLATE 1
18 |GB5783-86 |75 IR #EM10X30 SCREW, M10X30 8
19 |GB5783-86 |75 M IBM10X20 SCREW, M10X20 8
20 101013001 | FEH AT MASTER LINK 2
21 |YHH004 S SPRING 2
22 (01013002 |#A ) WASHER 2
23 [GB97. 1-85 |3 12 FLAT WASHER 12 18
24 |GB6179-86 [WAEIM12 NUT, M12 2
25 |GB91-86 FF 452, 5X20 SPLIT-PIN, 2. 5X20 2
26 [GB1102-74 |40%2436W (19) -11-1700-4F |WIRE ROPE, 6W (19)-11-1700 s
27 (01050002 | % 37 R WRECKER FRAME WELDMENT 1
28 101050001  |4AL AR B B, CABLE TENSIONER 2
29 |GB6170-86 |WAEIM10 NUT, M10 4
30 |GB93-87 L S ] 12 LOCKWASHER, 12 16
31 |GB5783-86 |7NfH IR #EM12X30 SCREW, M12X30 16
32 (09031004 | /B = Jil SHAFT, BOOM PIVOT 1
33 |GB1152-79 [yHAFMS GREASE FITTING, M8 1
34 [JPOO1 R WINCH, PRODUCED IN SHAOGUAN 9
35 (01050003  |[WELr Y CABLE TENSTONER 2
36 101050004 |E BUSHING 2
37 (01050005 | T 4 s COMPRESSION . SPRING 2
38 101050006  |#efEHF 2 A BRACKET, CONTROL LEVER 2
39 101050007 |#R4EHTF CONTROL LEVER 2
40 |GB5783-86 [IZH:M8X18 SCREW, M8X18 6
41 |GB93-87 iR 3 B 8 LOCKWASHER, 8 6




42 |GB6170-86 [MEHEFMS NUT, M8 6
43 |GBT1-1985 |JFFAliflu Ze 4] M8 X 12|BOLT, M8X12 2
44 |GB6170-86 |WZ-RIM12 NUT M12 2
45 |GB882-86  |BIR 4 B TYPE PIN, 8X35 2
46 |GB91-86 FF 433, 2X14 SHLIT-PIN, 3. 2X14 2

B T

e fRE A2 TR Description e
1 |YM0O1 LA IR JH80 WINCH MOTOR JHSO 2
FER 4T
2 (10010016 |d63/D40X1340X 1550. |UNDERLIFT EXTEND CYLINDER 1
3 |YF201 ST R08. 45. 20. 03. 02. 35 |BALANCE VALVE 2
R R Y T
4 110010010 [®100/®60X368X577  |BOOM LIFT CYLINDER I
5 |YF003 U2 B IBIHC-D10/4  [FOUR MULTI VALVE ™ 1
6 [YJOO3 BOWEL63/8/M16X 1.5 |CONNECTOR 8
7 1YJOO4 Bl /2/M16X 1.5 |CONNECTOR 4
8 [YJ002 P ENEAES/8 HINGED SCREW 2
9 [JB982-77 |4 E&#16.5 WASHER 16. 5 4
10 [GB70-1 P97 Fi AR BEMS X 35 WASHER M8*35 4
11 |7Br1940. 1-1955 |VHIARM6 GREASE FITTING M6 2
12 IR M R6TT 1800-E(503/502)  |HOSE 611 1800-E (503/502) 2
13 IR M MR8TT 1200-[3(505/505) |HOSE 81T 1200-[3 (505/505) 2
14 IR RIRBTT 1300-[4(505/505) |HOSE 8IT 1300-[4(505/505) 2







JP3TE =34




JP3THZ A4 HR
5B FEESAE K

el B A R Description s
1 (02050001 |[#EAE B LIFT ARM ASSEMBLY 1
2 |GB894. 1-86 |4 [E 35 SNAP RING 35 2
3 109032004 [T AL LAY SHAFT, LIFT CYLINDER, UPPER 2
4 |GB95-85 SRR 10 FLAT WASHER 10 2
5 |GB93-87 PR 10 LOCKWASHER 10 2
6 |GB5783-87 [IZAEM10X15 SCREW M10X15 2
7 109032005 [P BHT 4 SHAFT, FOLD CYLINDER, UPPER 1
8 |GB894. 1-86 [#4FE20 SNAP RING 20 2
9 102050002 [ ETHE PIN BUSHING, LIFT CYLINDER 8
10 |YHM102 SRR J 2 FLAT SLIDE PAD 2 6
11 |YHM301 TR R CIRCLE STOP PLATE 2
12 |GB894. 1-86 |#4[El55 SNAP RING 55 1
13 [09032006 | a4l PIVOT PIN 1
14 |GB95-85 S B 14 FLAT WASHER 14 1
15 [GB93-87 PR 14 LOCKWASHER 14 1
16 [GB5783-87 |MZEAEM14X20 SCREW M14X20 1
17 102050003 | 5% 5 AL NAVIGATION WELDMENT 1
18 {02010004  |FE&—1E OUTER UNDERLIFT 1
19 109032007 |78 J il T A% SHAFT, FOLD CYLINDER, LOWER 1
20 |GB894. 1-86 [$4[El26 SNAP RING 26 2
21 109032008 |4 Y ELETES SHAFT, EXTEND CYLINDER, ROD END | 1
22 102010005  [FER ) SLIDE PAD 1
23 |oBr819. 1-2000 (YT K IRETMEX20 BOLT M6X20 4
24 102010006  |R94R LOCK PLATE, SLIDE PAD 1
25 |GB2673-86 [IRETM6X18 BOLT M6X18 6
26 (02010007 | kBRA7AR TOP LOCK PLATE 1
27 |GB2673-86 |IZ4TM8X12 BOLT M8X12 2
28 102020002  [FEEs B B INNER UNDERLIFT 1
29 |YHM201 B R H 1 SLIDE PAD 1 2
30 |GB893. 1-86 |4 & 32 SNAP RING 32 2
31 109032009 | {4 vl 5 41 SHAFT, EXTEND CYLINDER, BASE END | 1
32 |7P80SB-9901000] 7 B 5 4% St Al CROSSBAR WELDMENT 1
33 |805BA-9900012 |- T B 4 PTVOT PIN, CROSSBAR 1
34 [80sBA-9900011 | 1F5) # ] LOCK WASHER 1
35 |GB819-85  |MR4TM10X14 BOLT M10X14 1
36 112063004 |f+FExE WHEEL GRID 2
37 |YHX003 J 4 PIN 4
38 |YHH0O01 JEAa 31 COMPRESSION SPRING 4
39 |YHQOO!1 FAH SLIDE LOCK HANDLE KNOB 4
40 1GB119-86  |414A4X35 PIN A4X35 4
41 112063005  |LAVES IBIE2L L TYPE WHEEL RETAINER 2




Section VI - PARTS
: Hydraulics




JP3T&JP3D



JP3T&JP3D ECf:Hr HE

1 FH-BE
FE e K Description WE
1 110070009 [ &whAE S, HYDRAULIC RESERVOIR 1
2 |YB0OO1 Y % CBN-F532-BLHL |GEAR PUMP CBNZQ-F532-BLHL 1
3 |YM0OO1 LA 51k JH80 WINCH MOTOR JH80 2
FLR 4L
4 110010016 $63/D40X1340X 1550 UNDERLIFT EXTEND CYLINDER 1
5 |YF201 ME# 08, 45. 20. 03. 02. 35 [BALANCE VALVE )
R R T
6 110010010 |®100/P60X368X577  [BOOM LIFT CYLINDER 1
FLRE i T
7 110010022 D63/ D4OX 600X T70 UNDERLIET EXTEND CYLINDER
8 |YF003 DUBL 22 B4 IRHC-D10/4 |FOUR MULTI VALVE
9 [YF002 ZHRZ IR HC-D10/3 |THREE MUL TI VALVE
FERARF AT
10 110010111 D8O/ D45X 415X 625 UNDERLIFT LIFT CYKINDER 1
2 T Rl W
pie1 I AYE] P Description s
1 (10070010  |yFER 0IL LEVEL GAUGE 1
2 |YH/Y111 = FLANGE 1
3 |YH/Y105 ] WASHER 1
4 110070011 e s RESERVOIR WELDMENT 1
5 110070012 |Eh@#EEk CONNECTOR 1
6 (10070013 |#EuhEEsk IN-LINE CONNECTOR 1
7 |YLOOS QUQ2Z e 2% AIR FIL TER QUQ2 1
8 [YLOO3 LHN-100 X 20LJElyhyeyias  [RETURN OIL FIL TER 1
9 [YH/J083 IRk CONNECTOR 1
10 [JB982-77 |ZH&%42 WASHER 42 2
11 |JB1000-77 [#h/SAUBZE M16X 1. 5 |SCREW PLUG 1
12 |JB982-77 |#[E 16 WASHER 16 1
13 [DN32 Jif] 1) GATE VALVE 1
14 |YLOO1 W, T JE T 2 WU-100 X 80| IN-LINE FIL TER 1
15 R4 33 1200 HOSE 33 1200 1
16 [Q67650 i HOSE CLAMP 2
17 |YJ006 BlskG1/2/M26 X 1.5 |CONNECTOR 1
18 |1YJOO5 Hal43ke3/8/M22X 1.5 JCONNECTOR 1
19 |YH/J041 L Bk CONNECTOR 1




20 [YH/JO12 HmEIM27 X 1. 5/M22% 1.5 |CONNECTOR i
21 Refs %15 11 1200-B (508/508{HOSE 1511 1200-B (508/508) | 1
22 ke ik 12 112000-B (506/507)YHOSE 1211 2000-B(506/507) | 1
23 |YBOO1 Vi FECBN-F532-BLHLIGEAR PUMP CBNZQ-F523-BLHL 1
24 |YF003 DUEKZ B IRJHC-D10/4  |[FOUR MULTI VALVE 1
25 |GB67-85 IEETM4 X 12 NUT M4 X 12 6
26 |GBY95-8bH St WASHER 4 6
27 [GB70-85 PZETM8 X 16 NUT M8X 16 6
28 |GB93-87 ELEATS WASHER 8 6
29 |GB70-85 JEETM8 X 25 NUT M8 X 25 4
30 Re 815 1T 2500-B (509/508)HOSE 1511 2500-B (509/508) 1
31 ke 12 11 1200-B (506/507)HOSE 1211 1200-B(506/507) 1
32 |YF002 L& HC-D10/3 |[THREE MUL TI VALVE 1




JP3T




BERA BH-WE
1
5 5 42 FR Description Wi
FERF ST L
1 110010111 D80/ P45X 415X 625 [UNDERLIFT LIFT CYKINDER 1
@100/ ©60 X368 X
2 110010016  [b77 UNDERLIFT FOLD CYKINDER 2
FOREE il 45 e 65T
3 110010022 |®63/D40X 600X 770 |UNDERLIFT EXTEND CYLINDER 1
4 |YF002 T2 MR HC-D10/3 |THREE MUL TI VALVE 1
5 |YF201 AR08, 45. 20. 03. 02. 35 |BALANCE VALVE 2
6 {YJ003 B 323 63/8/M16 X 1. |CONNECTOR 6
7_1YJoo2 EBERIERE3/8 HINGED SCREW 4
8 |JB982-77 |H-&#16.5 WASHER 16.5 8
g IR 61T 1800-E (503/502)YHOSE 611 1800-E (503/502) 2
10 Bt M k61T 3650~E (503/501YHOSE 611 3650-F (503/501) 2
11 B i N6IT 4100-B (504/503JHOSE 611 4100-B(504/503) 2
12 |7Br1940.1-1995 |JHAE M6 GREASE FITTING M6 4
13 |GB70-1 KIS HIEERE M8 X35  NUT M8 X35 8
14 |YF209 O[] 3 1
15 |YF0O03 DU B 22 14 1R FOUR MULTI VALVE
16 IR A R 24V
17 1 B 4 vl 1




	0723_210602173742_001-1
	0723_210602173742_001-2
	0723_210602173742_001-3
	0723_210602173742_001-4
	0723_210602173742_001-5
	0723_210602173742_001-6
	0723_210602173742_001-7
	0723_210602173742_001-8
	0723_210602173742_001-9
	0723_210602173742_001-10
	0723_210602173742_001-11
	0723_210602173742_001-12
	0723_210602173742_001-13
	0723_210602173742_001-14
	0723_210602173742_001-15

